Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SM

Delino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52} 229 989 1100 tei
(52} 229 983 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numera:

13065804

Page / Pagina:

1/5

Date / Dia: August 28, 2013

Customner / Cliente: PLESA ANAHUAC Y CIAS, SA DECV.

Customer’s Order item / Orden Cliente - ltem:

Customer's Reference / Ref. gal Glianie:

Manufacturer's Works Order N® f Confirmacion de Venta:

NIA 15232 197360/04
Manufacturing Process / Procese de Manufaciura: Praduct Type / Tipo de Preducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SiN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: ) Stesl Grade / Grado de acero: Ends / Extremos:
APT 51 EDAS/IULY 2013, ASTM A106/11, ASTM AS53/12, ASME SA106/2010 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADD NORMAL

Dimensions / Dimensiones:

20.000 X 0,812 INCH
508 X 20.6 MM

SCH 060

Jschedule 7 Cedula:

Length 7 Longitud:
19.69 1 21.33 FT
6,00 / 6.50 MTS

Ciuantity / Cantidad: 12 Pes/Pz
252789 FT
77.050 MTS

42467.680 LB
19263.000 KG

- |247.83 KG/M

Merminal Weight / Peso Nominal:
166.56 LBIFT

TENSILE TEST/ ENSAYO DE TENSION
- Specimen condition Specimen dimensions Test ¥Ss. U.T.5. .5/ T.G Elongation / Alargamiento
HeatN° { Sample N° | Condicion de la probeta Dimensiones de la probeta temp | Euid 0.50 %. Req,
Cotada N°| MuesiraN°| Ls S¢ | Type| Cri Size Araa Temp. {Min: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamsfe Seqcidn | ensayo [Max; - Mex: — -
mm mm2 *C MPa MPa in % %
66342 | 26991 B | AM | 86 | L | d8.22X2164 827,08 | KT 530 485 0,70 2 326 | 560

AM: As manufactured / Segin procese de fabricacian
B: Bedy / Cuerpo
L: Longlludinal / Longiudinal

* |LorInitial length f Longitud inicial

Ls: Location of sample / Ubicacion de la muestra
Max: Maximum { Maxime

-Miry: Mimimum f Minimo
- Obt; Obtained / Obtenido

Ori: Orieniation / Orientacién
Req. Max: Requirad maximur / Maximo requerido
Req: Reqguired / Requerido

RT: Room temperaiure .'Teniperatura ambiente

Sc: Specimen condition / Condicidn de ia probeta
Ss: Stip spacimen / Muestra rectangular

U.T.8: Ulimate tensila strength / Resisteﬁc_ia
Y.5: Yield strangth / Fluencia -

‘Camposition % / Composicion %

. X100 T, X 100D . s X 10000 X100 .

c Mn | Si Mo | Cr P s | Vv Nb Ni Cu | Sn Al T | As B. | Ca N |Col. 1|Cal. 2|Col. 3
H Max 28 | 120 - 15 40 30 30 1] - | 400 | 400 - - T — - - - 15 | 100 | 10
Mn -l =T -T-T-]1T<-¢{ =1 <[ <T<-1T=7T-1=T=-1T-=-1T-1T-1-=-1-

HeatN® | SamptaN°® [P Max § 28 {120 = | 15| a0 3030 | 80§ - |40e[a00] - | - | = | =] -] -] -~ [ 5] 100] 104
Golada N° | Mussira N* Min --J2o T~ =] =fF -7 ~1.-] - T -1 -1-1- -1 -T-1-T-

v o S

66342 0o0o1 H 12 3102 23 { 63| 8 [ 1| 84 p211.50]4143] 10 ] 31 16 518 23 B3 | 91| 38| 75
66342 28991 P 123163 22 | 66| 9 7 J 08| 521 200150 [128] 8 130 ]16)] 4] 0 13 ] 59 | 88 | 386] 7.2

This cerifficate is issued by a compulenzed system and il s velid wilh glsclronic signature. On the origiral cerlificate the lrade-mark green colored
“Tenaris" is stamped, In case the cwner of the oripinal dértificale would release 3 copy of it. ke must attest its conformily 1o lhe eriginal ane {aking
upon himsall he responsihllity for any uniawful or not allowed use. Any allersflion and/or falsification will be subjecied 1o the law.

Tenaris cotor verde. En casa de que 2l poseedor del cerificade enfregue una copls, deberd garantizar la cenformidad con el eriginal baciéndose

Este cerficado se emile mediants silema compUIENzato y es valdada oan irma electranica. Bl carlficado ariginat posee impreso el loge
responsabla por cualquier uso ilegal o indebido. Cualqtier alteracitn z.'o [alsi

ion estara sujela & la fay.
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Tubos de Acerc de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1160 tel

(52) 229 989 1600 fax

Number / Nimero: Fage / Pagina;

13065804 2/5

Date / Dia: August 28, 2013

CERTIFICADC DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Gustomer f Cliente: PLESA ANAHUAC Y CIAS. S A.DEC.Y. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente:  {Manufzcturer’s Works Order N*/ Confirmacitn de Venta:

NA 15232 .|187360/04
Manufacturing Process / Proceso de Manufactura: Preduct Type / Tipo de Preducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
JLAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
{Standard or Specification / Normas o Especificaciones; . Steel Grade / Grade de acern: Ends { Extremos:
AP1 SL ED45/JULY 2013, ASTM A1T06/11, ASTM A53/12, ASME SA106/2010 BIX42-1.245/.299 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones:

Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 12 Pcs/Pz Mominal Weight f Peso Nominal:
20.000 X 0.812 INCH SCH 060 19.69/ 21.33 FT 252789 FT 42467 680 LB 166.56 LB/FT
508 X 20.6 MM 6.00/6.50 MTS 77.050 MTS 19263.000 KG 247.83 KG/M

CHEMICAL

Composition % { Composicidn %
X100 x 1000 X 10000 X100
C Mn | Si Mo | Cr P s A Nb Ni Cu | &n Al T As B Ca N _|Col. 1|Col. 2[Col, 3|
M Max 28 | 120 - 15 40 30 k1] 80 - 400 | 400 - - - - - - - 15 | 100 | 10
Mn [ -2 10] -] -1 - -] -4 ~-]~-t-V-1T-1T-T-t -1T-T-T-71T-171-
Heat N° Sample N° [P Max 28 | 120 - 15 40 30 30 80 - 400 1 400 — - - - - - — 15 | 100 | 10
Colada N° | Muesira N° Mir - 22| 10 - - - - - - = = = = - - - - = - = -
EE342 28002 B "3 03] 22 | BB ] B | 7 | Dbt 52 ] 20 50 28] © | a0 161 4 | 0| 2] 61|68 |386] 7.2

Cal. 1 SUMA Nb+V+Ti
Col. 2 SUMA Mot+CrNi+Cu+V

Col. 37 SUMA Nb+v P: Praduct / Producto

H: Heat/ Colada

Mex: Maximum / Maximo

Min: Minimum / Minimo

WALL HARDNESS /DU

" Required values | Individuals findividuales ] Average / Promedio | ., - Hardness type/Tipe de dureza:HRC B !
Vatores requeridos | Min:— | Max 220 [ Var—~ | Mim—~ [ Max— [ Var- | ot i i
Heal N* Sample N° Specimen cofdition - Quad, Scale oD MW ], D Var
Colada N° Mueastra N° Ls - Sc : Escala i 2 3 JAva.] 1 2 _3 Ava, 1_; 3 ﬂ )
66342 28501 B AM T | HRBW | 768 77.2§ 763] 77.0] 77.3| 77.0] 7B0| 77.7] 76| 76.3| 76.3] 76.5§ 12
66342 28692 B AM 1 -~ HRew -|-76.9] 76.8| 76.8] 76.8] 76.8] 77.4] 76.5] 76.9] 75.4) 75.4] 75.6] 754} 15

" Quad: Quadrant / Cuadrante -

* " Be: Specimen condition / Condicion de ia prebete

" |AM: As'manuiactured f Segin procest de fabricacion 1D: Intemal diameter / Didmelre interno Min: Minimum / Minima

Ls: Location of sample / Ubicacian dg la muestra MW: Middle wa!l / Ceniro

. Av'g: ';’(verage I Promedio

Esle cerlificado se emite mediante sistema compularizado y s validada can firma glectronica, £l cartificada original posee impresc el iogo
|Tenaris cotor varde. En caso de que sl poseedor del cartificada enfregue una eopia, deberd garantizar 2 confermidad con el original haciéndose
“{responsable por cualguler use llegal o indebldo. Cualquier alteracién yio falslficacttn estara sujeta a la lay.

) ' FOR0O3171

| This_ certificate is issued by 3 compuierized system and i is valid with elzctronic signaiure. On the onginal certificste the Irade-mark green cofored
"Tenaris™ is s(ampe_d. In case the awner af_l_ha criginat cetificate weould relzase & copy of H, he mwst atiest its e@nformity fo the originat one taking
- upon himself the tesponsibility for any unlawful or not alioweéd use. Any alleration andfor falsification will be subjected 1o $he law.




Tulsos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veratruz, Veracruz
C.P. 31697 MEXICO

{52) 229 989 1100 tai

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nizmero: Page / Pagina:

AP 5L ED45/JULY 2013, ASTM A106/11, ASTM A53/12, ASME SA106/2010

CERTIFICADO DE PRUEBAS EN FABRICA 13065804 315
. Date / Dia: August 28, 2013
Customer/ Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order Hem / Orden Cliente - ltem: Customer’s Reference f Ref. del Cliente: Manufacturer's Warks Order N° f Confirmacion de Venta:
. - NIA 15232 197360/04
Manufacturing Process / Praceso de Manufactura: Preduct Type { Tipo de Preducto: SuiTace / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
HEAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
ffstandard or Specification / Normas o Especlficaciones: Steel Grade ! Grado de acero: Ends / Extremos:
BfX42-1245/1 290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensians ¢ Dimensiones? Schedule f Cédula: Length { Lengilud: Quantity / Cantidad: 12 PcsiPz Nominal Weight / Peso Nominal:
20.000 3 0.812 INCH SCH 060 19.69/2133FT 282,788 FT 42467680 LB 166.56 LBIFT
§508 X 20.6 M 6.00 / 6.50 MTS 77.050 MTS 19263.000 KG 247.83 KG/M

{B: Bady / Cuerpo

-+ Var: Variation [ Variacion

Standard / Narma:
Heat N* | Sample N* Result
Colada N* { Muesira N° Resultado
f6342 28992 Good / Bucno

Pressure / Presion E . “ Time f Tiempa Resuits / Resuitado
Unit/ Uaidad. valve/Vélor | Secends / Segundos
mpa 205 5 Salisfaciory / Satisfaciorio
This cerlificata is issuad by a computerized system and it [s valid wilh electronic signature. On the enginal cerificate he trade-mark green colored ) Este certilicado s amile medianie sislema computsrizado y es val[d‘ac_ln con fima elactronica.  El certificado originaf posee imprese el logo
“Tenaris™ Is stamped. In case the owner of Ihe original carificate would release a copy of il, ha must attest its canformity to the original ane taking: Tenaris color verde.En casa de que el possedor del cerlificedn énlregue una copia, debera garantizar la conformidad con at original hacigndoss
upon: himseif (he mesponsibility for any unlawiful ar not allowed use. Any alleration and/or falsification will be subjected to the law. responsable por cualquier uso ilegal o indebide. Cualquier alteracidn yio Falsil 1 eslard sujeta a la ley,

FORG3171




Tubos de Acerc de México, S.A.

Carret, México Veracruz Km 433.7 SN

Delfine Valenzuela Tejeria, Veracruz, Veracruz
C.P 91697 MEXICO

{52) 229 985 1100 tel

{52) 229 985 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nomero: Page / Pagina:

13065804 4/5

Date f Dia: August 28, 2013

Customer s Order ltem / Orden Glignte -

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Item: Customer’s Reference / Ref. del Cliente:  fManufacturer’s Works Order N° / Confirmacion de Venta:
NiA 15232 197360/04
Manufaciuring Process / Proceso de Manufactura: Product Type / Tipe de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
X8tandeard or Specification f Normas o Especificaciones: Steel Grade / Grado de acera: Ends / Extremos:
APl SL ED45/JULY 2013, ASTM A106/11, ASTM A53/12, ASME SA106/2010 BX42-1245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensians / Dimensiones: Schedule f Cédula: Length / Longitud: Guantity / Cantidad; 12 PosiPz Nominal Weight / Pasc Neminal;
20.000 X 0.812 INCH SCH 06l 19.69/21.33FT 1252.789 FT 42467 680 LB 166,56 LBIFT
508 X 20.6 MM 6.00/6.50 MTS 77.050 MTS 19263.000 KG 247.83 KG/M

Heat treatment f Tratamienta térmico: Plpe ! Tubo
Quench meadia of heat treatment process / Medio de enfriamento del tratamiento térmico: air cooled
Temperature Scale / Escala de Temperatura: °G

Type
Tipo

Normalized / Normalizado

PP EMENTARY ‘INFORMATION‘

NFORMACION SUPLEMENTARIA

Supplememary Information
Informacion Suplememana

Manufactured by TenarisTamsa
Stesl makjng Pracess:
. EIeanc Arn Furnace-Ladle Fumaca—lngals
Fully K]\Ied Steel -
Malenal free fmm Mercury contamination
Mot repaired by walding
Non destniclive test. Salisfactory
Inspection melhod
JFLMP| - EMI- FLVI - MPI -
(|API SLEDABLIULY 2013, ASTM A106/11, ASTM AS3N2, ASME SAN06/2010
MATERIAL ACCORDING TQ NACE MRO175 /150 15158-2; 2008 AND NACE MRO103, 2010 C)NLY FOR HARDNESS
22 HRC-MAX,
Tamsa Ref: 433302

- jAcera calmado con aluminia

Fabricado por TenarsTamsa
Falyricacion del acero:
Horno de Awo Eléctrico-Home de Afnacron-Llngules

Materiai-lihre de contaminaclan de Mercuro

No reparade por soldadura

Control no destructivo, Salisfactorio

Méledo de inspeccitn

fromer- Em- FLvi- men -

AP| 5L EDAS/IULY 2013, ASTM A1D6/11, ASTM A53I12_.' ASME 5A106/2010 :
MATERIAL DE ACUERDC A NACE MRO175 /180 15156-2, 2008 ¥ NACE MR0703, 2010 SOLO DUREZA MAX. 22
HRGC

Tamsa Rel: 433302

This certificats is issued by a compulerized system and 1t is vafid wilh electronic Signalure. COn the eriginal certificata the lrade-mark green colored
"Tenaris” is.stemped. In case the owner of the original cerlificate would release a copy of it, he must attest its conformity 1o the original one taking
upon himself the responsibllity for any unlawiul o not aliowsd use. Any alieration and/or wili be. 1o the law.

. Este cerfificadc se emile mediante sislema computarzado y es validado con firma elecirdnica. &l cerlfiicado oniginal posee impreso &l logo
pONS:

Teénars cdlor verde. En caso de que ¢ posesdor del certificady’ entregue una copia, debard garantizar la conformidad con el origina) hacigndosa

9

able par cualquier use ilegal ¢ indebido. C on ylo Gn estara sujeta a fa fey.

FORO03171



Tubos de Acero de México, 5.A.

Carret, México Veracruz Km 433.7 SN

Delfine Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Nemoer /Nimorer | Fogepagne:

CERTIFICADG DE PRUEBAS EN FABRICA 13065804 5/5
Date / Bia: August 28, 2013
Cusicrer / Cliente: PLESA ANAHUAC Y CIAS. S.A, DE C.V. Customer’s Order Item / Orden Cliente - llem:  [Cuslomer’s Reference / Ref. dei Cliente:  fManufacturer's Warks Order N° / Confirmacion de Venta:
N/A 15232 197360/04
Manufacluring Process / Proceso de Manufactura: Product Type / Tipe de Producte: Surface ! Superficia:
SEAMLESS HOT RQLLED LINE PIPE SEAMLESS VARNISHED
LAMINADQ EN CALIENTE SIN COSTURA CONDUCCION SiN COSTURA BARNIZADO
Slandard or Specification / Narmas © Especificaciones: Steel Grade ! Grado de acero: Ends / Extremos:
AP| SLED4SLIILY 2013, ASTM AT06/11, ASTM AS53/12, ASME SAT06/2010 B/X42-1245/1 290 PSL1 -JNORMAL BEVEL
EBISELADOQ NORMAL
Dimensions f Dimensiones: Schedule f Cédula: © JLangth / Longitud: Quantity / Cantidad: 12 Pcs/Pz Neminal Weight f Pese Nominal:
20.000 X 0.812 INCH SCH 060 19.69 /2133 FT 252789 FT ’ 42467680 LB 166,56 LB/FT
508 X 20.6 MM 6.00 / 6.50 MTS 77.050 MTS 19263.000 KG 247.83 KG/M

Haat N* Quantity Lengih Waighi
Colada N* Cantidad Longitud Peso
{Pieces) (f} (m) (Tons)
60342 z 252.79 77.05 15.208
Average length per pipe Nomiral weight per pipe
Longitud promedio por iubo Pasc nominal por tuba
6] { {m) (Ib/ft) | (kg/m)
ZL086 | 642 T67.986 | 250.006 |

‘[ This is to certify that the product desenbed here has beed manufaclured sampled, tested, and lnspecled in accordance with
purchaser order requirements. This certificate is not 2 ‘declaration of origin sior may it be used as a declaration of origin.

Por el presente cerfificamos que el material agul descrito ha side Jabricado, muestreado, ensayada e inspeccionade de
acuerdo a los requisitos de su orden de compra. Ests erlificado fo es, ni puede sar usada, como una dedlaracion de crigen.

CUSTOMER - THIRD PARTY

" INSPECTION COMPANY
 COMPARIA DE INSPECGION

NGO APLICA
‘Employee Name: NfA

TENARIS QUALITY DEF ARTMENT SIGNATURE

QUALITY CERTIFICATION DEPT. B CHIEF OF QUALITY GERTIFIGATION DEPT,

DEPTC. DE CERTIFICACION DE GALIDAD ' RESPONSABLE DEL BEPTO. DE CERTIFICACIGN DE CALJDAD

Teresa M. Castelld Abrabam ’ . Rafzel Gutidrrez de Velasco Maga]laues

This ceriiicale is issued by a computerized system and it is valid wilh eléctronic signature. Gn the anginal cerilicale 1he lrage-mark green colored .

“Tenaric” Is ¢lamped. In case |he owner of the original certificate would release a copy of if, he sruist atiest its confermity Io the original ene laking

Esle cerificade se emite medianie sislema computarizads y es validado con firma eleclrénica.  Ef cerificade ariginal poseg impreso el lage
Tanaris color verde. En casn de que et poseedor del certificade enfregue una copla, debera garaniizar ia conformidad con el eriginal hacléndose

i

upon himself the respensibility for any untawdulor nol allowed use. Any lion andfor falsification will be-subj to'the law.

responssble por cualqufer uso ilegal o indebido. Cuslquier idn ylo falsificacion estara sujeta a la ley.

FORG3171 |



